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1 SIGNIFICANCE OF TEST RESULTS CONTAINED IN THIS REPORT
1 K Refer to the print on the back of this page.
1.2 To determine whether the sample recelved complies with the requrrements of SANS1215: 2008“Concrete-
Masonry Units”.
2 CONCLUSION ‘

Z:4 The Sample tested complies with all the requirements of SANS1215: 2008“Concrete-Masonry Units” with
respect to class 7,0 MPa Uncertainty of measurement was not applied to the results.

3 SAMPLE
DESCRIPTION OF SAMPLE

Sixty cement masonry units with nominal dimensions " 290 mm x 140mm x 90 mm’
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SABS Commercial SOC Ltd conducted a conformity assessment pertaining to a sample oy
of the product, commodity or system identified and the outcome recorded in this test ‘ "
report only relates to that specified sample. The conformity assessment outcomes =
recorded in the test report do not imply SABS Approval of the quality and/or performance z

of the sample(s) in gquestion and the test results do not apply to any similar sample that

has not been tested. (Refer also to the conditions of test printed on the back of this page.) LAB T0026
This report may not be reproduced except in full. The authenticity of this report and its

contents can be confirmed by contacting the person who signed it.
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